
 
Ainley & Associates Limited 

195 County Court Boulevard, Suite 300, Brampton, ON L6W 4P7 

Tel: (905) 452-5172  Fax: (705) 445-0968 

E-mail: brampton@ainleygroup.com 

 

 

 Creating Quality Solutions Together 

December 29, 2017 File No. 115157 
 
 
 
Triton Engineering Services Limited 
105 Queen Street West Unit 14  
Fergus, ON  N1M 1S6 
 
 
Attn:  Christine Furlong, P.Eng. 
 Project Manager 
 
 
Ref: Town of Erin, Urban Centre Wastewater Servicing Class EA 
 Treatment Technology Alternatives, Technical Memorandum 
 
 
Dear Ms. Furlong: 

We are pleased to present the Technical Memorandum for the “Treatment Technology Alternatives” for the 
Urban Centre Wastewater Servicing Schedule ‘C’ Municipal Class Environmental Assessment (EA).  
[...]
Appendix B:  Life Cycle Cost Evaluation of Tertiary Treatment Alternatives 

Appendix C:  Life Cycle Cost Evaluation of Disinfection System Alternatives 

Appendix D:  Life Cycle Cost Evaluation of Effluent Re-Oxygenation Alternatives 

Appendix E:  Life Cycle Cost Evaluation of Sludge Stabilization Alternatives 

Appendix F:  Life Cycle Cost Evaluation of Septage Management Alternatives 

 

 

  



  

 

 

 

 

Urban Centres Wastewater Servicing Class EA  
Treatment Technology Alternatives 

December 2017 
Page vi 

 

List of Tables 

Table 1 – Wastewater Treatment Plant Construction Phasing ..................................................................... 2 
Table 2 – WWTP Phases of Construction and Population Served ............................................................... 3 
Table 3 – Peaking Factors and Design Flows .............................................................................................. 3 
Table 4 – WWTP Influent Characteristics and Loading Rates ...................................................................... 3 
Table 5 – Erin WWTP Effluent Limits ............................................................................................................ 4 
Table 6 – Proposed WWTP Effluent / Operational Objectives ..................................................................... 5 
Table 7 – Liquid Train Long-List Screening Criteria ..................................................................................... 9 
Table 8 – Liquid Train Short-List Screening Criteria ................................................................................... 10 
Table 9 – Evaluation of Long List of Liquid Train Treatment Technologies ................................................ 13 
Table 10 – Advantages and Disadvantages of Modified CAS Process ...................................................... 18 
Table 11 – Advantages and Disadvantages of the SBR Process............................................................... 20 
Table 12 – Advantages and Disadvantages of the MBR Process .............................................................. 22 
Table 13 – Cost Estimates for Primary/Secondary Treatment Alternatives ............................................... 23 
Table 14 – Cost Estimates for Tertiary Treatment Alternatives .................................................................. 24 
Table 15 – Advantages and Disadvantages of Chlorination/De-Chlorination ............................................. 25 
Table 16 – Advantages and Disadvantages of UV Disinfection ................................................................. 25 
Table 17 – Cost Estimate for Disinfection Alternatives ............................................................................... 26 
Table 18 – Tertiary Treatment Short-List Screening Criteria ...................................................................... 27 
Table 19 – Detailed Evaluation of Tertiary Treatment Alternatives ............................................................ 28 
Table 20 – Cost Comparison of Liquid Treatment Train Alternatives ......................................................... 29 
Table 21 – Detailed Evaluation of Liquid Treatment Train Alternatives ...................................................... 30 
Table 22 - Detailed Evaluation of Disinfection System Alternatives ........................................................... 32 
Table 23 – Life-Cycle Costs of Effluent Re-Oxygenation ........................................................................... 34 
Table 24 - Sludge Stabilization Short-List Screening Criteria ..................................................................... 38 
Table 25 – Evaluation of Long List of Sludge Stabilization Technology Alternatives ................................. 40 
Table 26 – Advantages and Disadvantages of the Aerobic Digestion Alternative ...................................... 43 
Table 27 – Advantages and Disadvantages of the ATAD Alternative ........................................................ 44 
Table 28– Cost Estimates for Sludge Stabilization Alternatives ................................................................. 44 
Table 29 – Detailed Evaluation of Sludge Stabilization Alternatives .......................................................... 45 
Table 30 – Advantages and Disadvantages of Thermal Drying ................................................................. 47 
Table 31 – Advantages and Disadvantages of Solar Drying ...................................................................... 47 
Table 32 – Advantages and Disadvantages of On-Site Composting ......................................................... 48 
Table 33 – Advantages and Disadvantages of Biosolids Management Contractor .................................... 49 
Table 34 – Estimated Septage Flow to Erin WWTP ................................................................................... 50 
Table 35 – Raw Septage Characteristics .................................................................................................... 51 
Table 36 – Septage Management Long-List Screening Criteria ................................................................. 52 
Table 37 – Septage Management Short-List Screening Criteria ................................................................ 53 
Table 38 – Evaluation of Long List of Septage Management Technologies .............................................. 54 
Table 39 – Advantages and Disadvantages of Direct Co-Treatment ......................................................... 55 
Table 40 – Advantages and Disadvantages of Increasing the Capacity of the Main Plant ........................ 56 
Table 41 - Advantages and Disadvantages of Pre-Treatment with Geotubes® ......................................... 57 
Table 42  – Cost Estimates of Septage Management Alternatives ............................................................ 57 
Table 43 – Septage Management Short-List Screening Criteria ................................................................ 58 
Table 44 – Detailed Evaluation of Septage Management Alternatives ...................................................... 59 
Table 45  – Estimated Capital Construction of Erin WWTP ........................................................................ 63 

  



  

 

 

 

 

Urban Centres Wastewater Servicing Class EA  
Treatment Technology Alternatives 

December 2017 
Page vii 

 

List of Figures 

Figure 1 –Modified CAS Process Flow Schematic ..................................................................................... 17 
Figure 2 – Modified CAS Reactor Layout ................................................................................................... 18 
Figure 3 – Sequencing Batch Reactor Process Flow Schematic ............................................................... 19 
Figure 4 – Sequencing Batch Reactor Layout ............................................................................................ 20 
Figure 5 – Membrane Bioreactor Process Flow Schematic ........................................................................ 21 
Figure 6 –Membrane Bioreactor Layout ..................................................................................................... 22 
Figure 7 – Preferred Liquid Treatment Train Process Flow Schematic ...................................................... 35 
Figure 8 – Conventional Aerobic Digester Process Flow Schematic.......................................................... 42 
Figure 9 – ATAD Process Flow Schematic ................................................................................................. 43 
Figure 10 – Preferred Liquid Treatment Train Process Flow Schematic .................................................... 60 
Figure 11 – Preferred Solids Treatment Train Process Flow Schematic .................................................... 61 
Figure 12 – Conceptual Site Layout of Preliminary Preferred Alternatives ................................................ 62 
 

 

 



  

 

 

 

 

Urban Centres Wastewater Servicing Class EA  
Treatment Technology Alternatives 

December 2017 
Page viii 

 

Glossary of Terms 
ACS Assimilative Capacity Study 

ADF Average Daily Flow  

ATAD Autothermal Thermophilic Aerobic Digester 

BAF Biological Aerated Filters  

BOD Biological Oxygen Demand. 

CAS Conventional Activated Sludge.  

BOD5 Biochemical oxygen demand 

CVC Credit Valley Conservation Authority  

DO Dissolved Oxygen 

ECA Environmental Compliance Approval 
HESL Hutchinson Environmental Sciences Limited:  

IFAS Integrated Fixed-Film Activated Sludge:  

MBBR Moving Bed Bioreactors 

MBR Membrane Bioreactors 

MLSS Mixed Liquor Suspended Solids 

MOECC Ministry of the Environment and Climate Change 

NPV Net Present Value 

O&M Operation and maintenance:  

PHF Peak Hourly Flow 

PWQO Provincial Water Quality Objectives (PWQO).  

RAS Return Activated Sludge 

RBC Rotating Biological Contractor:  

SBR Sequencing Batch Reactor 

SSMP Servicing and Settlement Master Plan 

TAN Total Ammonia Nitrate:  

TM Technical Memorandum 

TP Total Phosphorous 

TSS Total Suspended Solids 

UCWS Class EA Urban Centre Wastewater Servicing Class Environmental Assessment 

UV Ultra-Violet 

WAS Waste Activated Sludge 

WWTP Waste Water Treatment Plant 

 

 

 

 

 

 
 
 



  

 

 

 

 

Urban Centres Wastewater Servicing Class EA  
Treatment Technology Alternatives 

December 2017 
Page 1 

 

1.0 Introduction 

This Technical Memorandum has been prepared in support of the Town of Erin Urban Centre Wastewater 

Servicing Class Environmental Assessment (UCWS EA) to identify and evaluate alternative solutions for 

the treatment of wastewater generated by the existing population and projected growth within the urban 

areas of Erin Village and Hillsburgh. The UCWS EA follows a 2014 Servicing and Settlement Master Plan 

(SSMP), completed by B.M. Ross. The SSMP completed part of Phase 1 and Phase 2 of the Class EA 

process and recommended construction of a new municipal wastewater collection system and wastewater 

treatment plant (WWTP) to service both urban communities. The SSMP also recommended discharge of 

the treated effluent to the West Credit River between 10th Line and Winston Churchill Boulevard. 

The UCWS EA commenced in 2016 and Phases 1 and 2 were completed during the fall of 2017 with the 

following results:  

1.1 Assimilative Capacity Study (ACS) 

In 2014, B.M Ross performed an assimilative capacity study (ACS) as part of the SSMP.  During 2016, the 

ACS was updated by Hutchinson Environmental Sciences Ltd. (HESL) to include hydrodynamic modelling 

and additional data collected since the 2014 ACS was completed.  The 2014 ACS determined that 

phosphorous loading to the West Credit River was the limiting factor to the amount of treated wastewater 

that could be discharged to the West Credit River.  The updated, 2016 ACS confirmed this and also 

established WWTP effluent limits for the discharge to the West Credit River.   The effluent limits and 

discharge flow rates recommended in the 2016 ACS have been accepted by the Ministry of the Environment 

and Climate Change (MOECC) and Credit Valley Conservation (CVC). 

1.2 Service Area 

The SSMP examined the existing septic systems throughout the urban areas of Erin Village and Hillsburgh. 

As part of the UCWS EA, during 2016, a more detailed assessment of these systems was undertaken and 

a service area covering the existing developed portions of the communities was defined. 

1.3 Plant Capacity/Service Population 

Based on the results of the ACS, the septic system survey, and discussions with Wellington County on 

potential new growth areas, it was established that a WWTP with an average capacity of 7,172 m3/d at an 

effluent phosphorus concentration of 0.046 mg/L could service all of the existing urban areas, including an 

allowance for infill and intensification, as well as all of the areas zoned for development within the study 

area, as defined by Wellington County.  This flow will allow a residential population of approximately 14,559 

people.  When industrial, commercial, and industrial growth is included, the equivalent population is 18,873. 

2.0 Objectives 

This technical memorandum (TM) presents the evaluation of treatment technology alternatives available 

for Erin’s proposed wastewater treatment plant.  The information presented in this TM constitutes a 

component of Phase 3 of the Class EA process, which involves examination of alternative methods of 

implementing the preferred solution(s) as determined in the previous phases of the Class EA.  The new 

WWTP will be designed to service the existing community plus projected residential, commercial, and 



  

 

 

 

 

Urban Centres Wastewater Servicing Class EA  
Treatment Technology Alternatives 

December 2017 
Page 2 

 

industrial growth in the study area. Additional technical memoranda will address other components of Phase 

3 activities, including locations of the wastewater treatment plant and wastewater discharge to the West 

Credit River as well as collection system alternatives. 

3.0 Design Basis 

The basis of design for Erin’s WWTP was developed using information from the following documents: 

▪ The Assimilative Capacity Studies (2014 and 2016) 

▪ Ainley technical memorandum entitled “System Capacity and Sewage Flows” 

▪ Ainley technical memorandum entitled “Septic System Overview”.  

The projected sewage flow from the existing communities represents 40% of the full build out flow for the 

WWTP.  To achieve full build out, it is envisaged that the wastewater treatment plant would be constructed 

in phases.  For the purpose of this technology alternatives evaluation, it is assumed that the wastewater 

treatment plant will be constructed in two phases.  It has also been assumed that the plant would be 

designed to have three process trains, each with a capacity equal to one third of the full build out capacity.  

The table below illustrates the capacity, timing, and allocation of flows between existing development and 

growth.  The years selected as the “Forecasted Year of Construction” were selected to establish a life-cycle 

in order to perform the life-cycle cost analyses.  It does not imply that the project will necessarily be 

constructed in those years. 

Table 1 – Wastewater Treatment Plant Construction Phasing 

Phase 
Capacity  

(m3/d) 
Allocation to 

Existing Population 
Allocation to 

Growth Population 
Forecasted Year of 

Construction 

Phase 1 4,780 60% 40% 2020 – 2022 

Phase 2 2,390 0% 100% 2028 – 2030 

Phase 1 would provide two thirds of the full build out flow and allowable discharge to the river. Phase 1 

would also provide for 100% of the required capacity to service the existing community (2,844 m3/d) as well 

as 45% of the total growth identified for full build out.  Phase 1 allocation would be 60% to existing 

community and 40% to growth.  Phase 2 (Full Buildout) would involve construction of one additional process 

train onto the Phase 1 plant to treat the maximum allowable flow that was established by the 2016 ACS.  

This would service all remaining growth. 

For the purposes of this evaluation, it is assumed that Phase 1 will be designed to meet the effluent limits 

prescribed for the Full Buildout. 

3.1 Population and Flows 

Contributing wastewater flows were calculated as outlined in the “System Capacity and Sewage Flows” 

technical memorandum.  Plant capacity is based on per capita residential flows for the existing urban areas 

with allowance for institutional, commercial, and industrial flows as well as allowances for infill and 

intensification in existing areas. Growth areas were established by Wellington County and flow was 

calculated for these areas as outlined in the “System Capacity and Sewage Flows” technical memorandum.  